

Certificate of analysis

Test report of Granular Urea N46

Report: ACC 1345597

Manufacturer: Aras Petrochemical CO

TEST		RESULT	TEST METHOD
1. N2 CONTENT	%Wt	MIN 46	BS DIN EN 15478
2. BIURET CONTENT	%Wt	MAX 1.0	BS DIN EN 15479
3. MOISTURE	%Wt	MAX 0.3	ISO 760
4. PARTICLE SIZE (1-2.4 MM)	%	MIN 90	ISO 8397
5. UREA FORMALDHIDE (UF)	%	MAX 0.4	H.F.T 1.6 & SBB 0071-02-E

1. The test result provided from sample of Aras Petrochemical Company.
2. This report provide for exclusive use of Aras Petrochemical clients.
3. Any copy of this report cannot be made without Aras Petrochemical permission.

Sign & Stamp



PETRO-ACC
Aras Petro Chemical co